Sports/Art =

ELLIPTICAL - 16" TOUCHSCREEN

7/10/19

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
002 POLAR HEART RATE STRAP 1 3100-03A 280 PEDESTAL FRONT COVER - UPPER 1 080-003-0260
005 STICKER - QR CODE 1 000-063-128 280R |SCREW - M/P (M5*0.8*L12) 1 002-209-132
008 POWER BUTTON 1 168-130-120 281 PEDESTAL FRONT COVER - LOWER 1 080-003-0270
009 BUTTON SPRING 1 068-104-020 282 SCREW - M/P (M4*L12) 6 002-210-003
010 KEY CUSHION 1 032-630-280 283 PEDESTAL FRAME ASSEMBLY 1 180-005-021L
011 ENTERTAINMENT PORT COVER 1 090-003-0770 |284 SCREW - B/H (M10*P1.5*L20) 2 002-202-045
012 STICKER - MODEL NUMBER 2 080-006-3100 285 SCREW - B/H (M10*P1.5*L25) 6 002-230-025
013 NYLON RIVET 1 000-076-851 286 WASHER - F (D21*D10.5*T1.5) 6 E872MA-127
014 USB PORT PLUG 1 ]068-130-160 287 SMALL COVER - UPPER 1 ]080-003-0111
015 STICKER 1 068-263-090 289 SCREW - M/P (M4*L16 D8.5) 3 002-210-004
016 PLASTIC COVER - LOWER DISPLAY 1 090-003-0240 292 SCREW - M/P (M5*0.8*L12) 4 002-209-132
017 SCREW - M/P (M4*L.12) 3 002-210-003 293 SPACER 4 080-416-060
018R |FAN BAFFLE 1 050-033-0480 294 WASHER - F (D7*D3.2*T0.5) 4 003-301-029
024 SCREW - P (M4*L12) 3 002-212-074 295 SCREW - P (M3*L15) 4 002-212-046
024R |SCREW - P (M2.6*L6) 3 002-212-022 296 STATIONARY HANDLE 1 E880-83
025 SCREW - P (M4*L12) 2 002-212-074 297 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
026 SCREW - P (M3*L8) 3 002-212-042 298 WASHER - SU (D20*D7*T2.0) 2 E822-034B
027 WATER GUARD 1 068-130-170 299 WASHER - S (BW5 3/16") 1 003-304-050
028 SCREW - P (M3*L8) 11 ]002-212-042 300 WASHER - SP (M5) 1 C521M-167
029 SCREW - P (M3*L8) 2 002-212-042 301 SCREW - P (M5*0.8*L12) 1 002-211-094
034 SCREW - P (M3*P0.5*L6) 6 ]002-211-212 302 PEDESTAL BACK COVER - UPPER 1 ]080-003-0280
035 SCREW - P (M3*L8) 5 002-212-042 303 PEDESTAL BACK COVER - MIDDLE 1 080-003-0290
039 SCREW - M/P (M4*L.12) 12 ]002-210-003 304 PEDESTAL BACK COVER - BOTTOM 1 080-003-0300
043 SCREW - M/P (M5*0.8*L10) 2 002-209-138 309 STRIDE LINK COVER 2 805P-39
044 DISPLAY BACK ACCESS COVER 1 ]050-033-0410 |[310 SCREW - B/H (5/16"*L2-1/4") 2 |002-205-910
048 ZIP TIE 1 000-076-240 311 WASHER - F (D20*D8*T2.0) 2 003-301-028
051 SCREW - B/H (M8*P1.25*L.20) 6 002-205-820 312 STICKER - RIGHT 2 000-063-047
052 WASHER - SP (M8) 4 1003-302-010 313 LINKAGE BOLT 2 080-430-072
053 WASHER - F (D17*D8.3*T2) 3 003-301-038 316 PIN SHEATH 2 E875-354
053R |WASHER - S (D18*D8.5*T2.0*19T) 1 003-304-063 318 WASHER - F (D20*D6.3*T1.5) 4 003-301-007
053S |GASKET - (D13*0.25-0.35) 1 ]053-530-320 319 SCREW - B/H (M6*P1.0*L15) 4 1002-205-613
066 SCREW - M/P (M4*L.12) 4 1002-210-003 320 ZIP TIE 25 1000-076-241
074 AIR DUCT 1 050-033-0151 |321 FRONT FLAP 1 080-003-0250
075 SCREW - M/P (M5*0.8*L12) 2 002-209-132 323 SCREW COVER 2 068-130-870
076 RUBBER PAD 1 ]050-033-0430 |324 SCREW - M/P (M5*0.8*L16) 8 |002-209-134
077 SCREW - M/P (M5*0.8*L10) 4 |002-209-138 326T |FOAM TAPE 5 |000-065-151
078 PLASTIC TRAY 1 050-033-0420 |326U |TAPE - SINGLE SIDED 4 000-065-180
079 PLASTIC COVER - TRAY BACK 1 050-033-0400 |326W |FOAM TAPE - DOUBLE-SIDED 1 062-057-020
080 SCREW - M/P (M5*0.8*L12) 5 002-209-132 328 SCREW - M/P (M4*L12) 22 1002-210-003
081 SCREW - M/P (M4*L8) 1 ]002-210-010 329 SCREW CLIP - (M4-L16) 4 |1250-111
082 CUP HOLDER 1 ]050-033-0440 [333 SCREW INSERT 2 |000-076-820
181 SCREW - P (M4*P0.7*L8) 4 1002-211-223 334 SCREW - P (M5*0.8*L12) 1 002-211-094
184 SCREW - P (M4*P0.7*L14) 2 002-211-067 335 WASHER - S (BW5 3/16") 1 003-304-050
186 PLASTIC SLEEVE (D9*D5.1*L8) 2 030-141-013 336 WASHER - SP (M5) 1 C521M-167
187 SCREW - P (M5*0.8*L12) 1 ]002-211-094 337 SCREW - P (M4*P0.7*L8 ) 8 |002-211-223
188 WASHER - S (BW5 3/16") 1 ]003-304-050 338 A/V BRACKET 1 |180-001-0611
189 WASHER - SP (M5) 1 C521M-167 339 SCREW - P (M5*0.8*L12) 1 002-211-094
218 SCREW - M/P (M4*L.16 D8.5) 2 002-210-004 340 WIRE CLIP - (1/4") 1 000-076-430
219 ADAPTOR BRACKET 1 180-011-0460 |341 SCREW - P (M4*P0.7*L12) 1 002-211-225
222 DRIVE BELT - (410J5) 1 080-000-5030 342 WASHER - F (D8*D4*T1.0) 1 003-301-017
246 SCREW - P (M5*P0.8*L15) 2 1002-211-256 343 STICKER - GROUND WIRE 2 |000-063-002

Page 1 of 4

partsorders@gosportsart.com




Sports/Art =

ELLIPTICAL - 16" TOUCHSCREEN

7/10/19

120VAC

BBL  Description QTY Part Number BBL Description QTY Part Number
347 FRAME COVER 1 180-003-0350 |466 SCREW - B/H (M8*P1.25*L.20) 4 002-205-820
351 CRANK BUSHING 1 E822-089 491 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
352 WASHER - W (D45.5*D33.7) 1 003-303-003 492 WASHER - SU (D20*D7*T2.0) 2 E822-034B
353 SCREW - H (M5*L5) 1 ]002-204-064 493 STICKER - RIGHT 5 |000-063-047
355 SNAP RING - (STW-20) 1 004-401-006 496 SCREW - M/P (M5*0.8*L.12) 2 002-209-132
359 CRANK ARM - LEFT 2 E880-61 497 END CAP 2 080-003-0130
360 WASHER - SPINDLE (D27*D17.2*T0.5) 2 051-810-180 498 SUPPORT ARM COVER 2 080-003-0430
361 WASHER - W (D23.2*D17.7) 2 003-303-019 499 SCREW - M/H (M8*P1.25*L.15) 4 C572R-132
364 WASHER - F (D22*D8.2*T2) 2 ]003-301-042 500 WASHER - SP (M8) 4  |003-302-010
365 SCREW - M/H (M8*P1.25*L15) 2 C572R-132 500R |WASHER - F (D17*D8.3*T2) 4 003-301-038
367 CAP 6 C51U-16 501 SCREW - M/P (M4*L12) 2 002-210-003
368 FINGER GUARD - RIGHT 1 180-001-041L [502 SCREW - P/M (M4*L16) 6 002-210-013
368R |WASHER - F (D13*D5.2*T1.0) 6 003-301-012 505 HEART RATE CONTACT PLATE 2 190-005-3060
369 SCREW - P (M5*P0.8*L8) 6 002-211-252 507 SCREW - B/H (M6*P1.0*L15) 10 ]002-205-614
380 SCREW - P (M4*P0.7*L12) 2 002-211-225 509 WASHER - F (D13*D6*t2.0) 8 003-301-045
382 SCREW - M/P (M4*L.12) 16 ]002-210-003 510 SCREW - M/P (M4*L10) 4 002-210-002
383 SCREW - M/P (M4*L.10) 8 002-210-002 511 WASHER - F (D20*D5*T1.0) 4 003-301-020
384 WASHER - F (D11*D4*T1.0) 8 003-301-030 512 WATER GUARD 2 080-003-0450
388 SCREW INSERT 5 |000-076-820 513 PLASTIC COVER 2 |E875-555
389 SCREW COVER 2 068-130-870 514 SCREW - M/P (M4*L10) 4 002-210-002
390 SCREW - M/P (M4*L16 D8.5) 6 |002-210-004 515 WIRE SET PLATE 2 |180-410-460
393 SCREW COVER 4 1068-130-870 516 WIRE SET PLATE 2 082-430-300
395 SCREW - M/P (M4*L.12) 18 ]002-210-003 517 RIGHT STRIDE COVER - RIGHT 1 080-003-0210
397 REAR COVER - BACK 1 080-003-0390 [518 SNAP RING - (STW-25) 2 004-401-007
399R |SCREW CLIP - (M4-L16) 2 |1250-111 519 WASHER - F (D33*D25.1*T0.5) 4  |103-301-015
400 COVER FASTENER 6 ]068-130-010 520 WASHER - W (D33*D26) 2 |003-303-004
426 FLYWHEEL WASHER 2 103-306-003 521 WASHER - F (D33*D25.1*T0.5) 4 103-301-015
427 NUT - H (3/8") 2 001-102-042 522 SCREW - B/H (M5*P0.8*L12) 8 002-230-515
428 SCREW - B/H (M6*L20) 4 |002-202-032 523 WASHER - F (D10*D5.2*T1.0) 8 |003-301-021
430 DRIVE BELT - GATES (1195) 1 E880-112 524 SCREW - M/P (M4*L10) 4 002-210-002
433 IDLER PULLEY BUSHING 1 082-413-030 527 RIGHT STRIDE COVER - LEFT 1 080-003-0190
434 WASHER - W (WW-10) 2 003-303-011 529 SCREW - P (M4*P0.7*L6) 4 002-211-076
435 WASHER - F (D16*D10.2*T1.0) 2 003-301-141 530 STRIDE ADJUST COVER 2 E875-575
444 SCREW - B/H (M6*P1.0*L15) 1 002-205-614 531 AXLE PIN 2 087-513-260
445 PLUG BRACKET 1 120-021-0420 |532 STRIDE ARM AXLE 2 8300-20
446 STICKER - LEFT 2 |000-063-046 537 NUT - H/N (M10) 2 |001-101-030
447 SCREW - P (M5*P0.8*L8) 2 002-211-252 538 WASHER - F (D21*D10.5*T2) 2 003-301-001
448 SCREW - B/H (M8*P1.25*L.20) 1 ]002-205-820 539 BUSHING 4 |000-004-928
449 WASHER - SP (M8) 1 003-302-010 540 STRIDE MOTOR - RIGHT 1 805P-05
450 WASHER - F (D17*D8.3*T2) 1 ]003-301-038 541 ROLLER COVER B - RIGHT 1 |082-430-041
451 SCREW - B/H (M10*P1.5*L.120) 1 002-205-398 542 SCREW - P (M4*P0.7*L8 ) 12 1002-211-223
452 SCREW - H (M10*P1.5*L.22) 1 082-401-011 543 ROLLER COVER A - RIGHT 1 082-430-031
453 IDLER PULLEY AXLE 1 082-413-220 544 FOOT PEDAL - RIGHT - LOWER 1 080-003-0340
454 IDLER PULLEY SPRING 1 082-404-011 545 SCREW - M/P (M5*0.8*L12) 3 002-209-132
455 IDLER PULLEY BUSHING 1 082-430-312 547 SCREW - M/P (M4*L12) 8 002-210-040
456 END CAP 1 C51R-05 549 COVER FASTENER 4 068-130-010
457 FINGER GUARD - LEFT 1 180-001-040L |553 SCREW - M/H (M5*L16) 8 002-203-052
459 GLIDE RAIL ENDCAP 2 E875-447 554 LANDING STRIP INSET - BLACK 8 050-003-0012
463 GLIDE RAIL UPPER SPACER 2 080-413-272 555 NUT - H/N (M10) 2 001-101-030
464 GLIDE RAIL LOWER SPACER 2 080-413-201 556 WASHER - F (D21*D10.5*T2) 2 003-301-001
465 WASHER - F (D20*D8*T2.0) 2 1003-301-028 561 STICKER - RIGHT 7 |000-063-047

Page 2 of 4

partsorders@gosportsart.com




Sports/Art =

ELLIPTICAL - 16" TOUCHSCREEN

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
564 BUSHING 4 |000-004-900 763 IDLER PULLEY 1 E875-760
568 SCREW - P (M5*P0.8*L12) 4 1002-211-255 764 SPINDLE CRANK 2 E872-435
569 WASHER - F (D13*D5.2*T1.0) 4 1003-301-012 765 SPINDLE WEDGE PIN 2 181-891-250
570 BOLT & NUT 2 082-013-090 766 SPINDLE ASSEMBLY 1 187-591-620
570R |WASHER - F (D17*D8.3*T2) 2 003-301-038 767 SPINDLE 1 E880-59
571 NUT - H/N (M8) 2 001-101-080 768 REAR COVER TRIM - LEFT 1 180-009-1180
572 ROLLER BUSHING 2 8300-92 769 REAR COVER TRIM - RIGHT 1 180-009-1190
573 BUSHING 4 E822-275 780 SUPPORT ARM - LEFT 1 180-009-1200
574 GUIDE ROLLER BUSHING 2 |E875-593 781 SUPPORT ARM SMALL COVER - LEFT 1 |180-009-1210
575 SCREW CLIP 4 182-010-250 782 STRIDE ARM ASSEMBLY - LEFT 1 180-009-1220
577 SCREW - M/H (M6*P1.0*L16) 4 1002-203-021 783 STRIDE ARM HANDLE - LEFT 1 180-009-1230
584 STICKER - LEFT 7 000-063-046 784 STRIDE GRIP - LEFT 1 180-009-1240
586 FOOT PEDAL - LEFT - LOWER 1 080-003-0320 785 FOOT PEDAL ASSEMBLY - LEFT 1 180-009-1250
594 LEFT STRIDE COVER - RIGHT 1 080-003-0180 |786 FOOT PEDAL - LEFT - UPPER 1 180-009-1260
595 LEFT STRIDE COVER - LEFT 1 080-003-0200 787 ROLLER AXLE 2 182-391-230
596 STRIDE MOTOR - LEFT 1 805P-12 788 GUIDE ROLLER 2 8300-19
597 ROLLER COVER A - LEFT 1 082-430-011 789 STRIDE ARM UPPER COVERS - LEFT 1 180-009-1270
598 ROLLER COVER B - LEFT 1 082-430-021 790 PEDAL SUPPORT PLATE 2 E83-31
602 STICKER - LEFT 4 1000-063-046 791 PEDAL SUPPORT CUSHION - GREEN 2 E875-791
704 DISPLAY BACK FRAME 1 180-009-1040 [792 BOLT & BUSHING 2 E880-47
706 DISPLAY BACK PLASTIC 1 |150-039-1050 [793 GUIDE ROLLER BOLT & NUT 2 |181-891-270
707 SPORTSART LOGO 1 169-091-080 795 GUIDE ROLLER 2 187-591-950
708 WAKE UP BUTTON 1 168-691-040 796 PEDAL SUPPORT PLATE AXLE 2 E83-32
709 HEADPHONE BOARD 1 169-091-770 797 PEDAL CARRIAGE BOLT 2 182-391-280
710 FAN COVER 1 ]169-091-760 798 STRIDE ARM LOWER COVERS - LEFT 1 |180-009-1280
711 RESISTANCE TOGGLE SWITCH 1 190-009-1800 [799 PEDAL CARRIAGE ASSEMBLY (NEW STYLE) | 2 182-391-402
712 FAN ASSEMBLY 1 150-039-1060 [800 LINKAGE KNUCKLE ASSEMBLY 2 182-391-420
734 WIRE - GROUND 1 180-009-1050 [801 STRIDE ARM ASSEMBLY - RIGHT 1 180-009-1290
737 A/V BRACKET - FRONT 1 120-049-1100 |802 STRIDE ARM HANDLE - RIGHT 1 180-009-1300
740 REAR COVER - FRONT 1 180-009-1070 |803 STRIDE GRIP - RIGHT 1 180-009-1310
741 SIDE COVER - LEFT - COMPLETE 1 180-009-1080 [804 FOOT PEDAL ASSEMBLY - RIGHT 1 180-009-1320
742 SIDE COVER GRILL - LEFT 1 180-009-1090 [805 FOOT PEDAL - RIGHT - UPPER 1 180-009-1330
743 SIDE COVER - RIGHT - COMPLETE 1 180-009-1100 |806 STRIDE ARM UPPER COVERS - RIGHT 1 180-009-1340
744 SIDE COVER GRILL - RIGHT 1 180-009-1110 |807 SUPPORT ARM SMALL COVER - RIGHT 1 180-009-1350
745 SPORTSART LOGO 2 169-091-350 808 STRIDE ARM LOWER COVERS - RIGHT 1 180-009-1360
746 MAIN FRAME 1 |180-009-1120 [809 SUPPORT ARM - RIGHT 1 |180-009-1370
748 MODEL BOARD ASSEMBLY 1 187-591-540 A101 |HTR BOARD 1 061-620-095
749 TRANSPORT WHEEL & AXLE 2 C570R-48 A103 |WIRE - HTR 1 080-002-7211
750 LEVELER 2 P755-489 Al115 |USB BOARD 1 090-012-0450
751 STRIDE RAIL BOLT 2 |E83-97 A119 |WIRE - POLAR RECEIVER B 1 ]090-002-7270
752 STRIDE RAIL 2 E880-51 A120 |HTR RECEIVER BOARD 1 C575U-044
753 STRIDE RAIL LINKAGE BOLT 2 E880-57 Al122 |WIRE - RESISTANCE SWITCH B 1 090-002-7291
754 STRIDE LINKAGE BAR - LEFT 1 E880-56 A201 |WIRE - HTR CONNECTOR 1 080-002-7280
755 STOPPER 2 |A916-37 A202 |WIRE - HEARTRATE PAD 2 E86-25
756 LINKAGE BOLT ASSEMBLY 2 805P-40 A203 |WIRE - TO HANDLEBAR BUTTONS 1 080-002-7270
757 LEVELER FOOT 2 G572U-429 A204 |WIRE - BUTTON CONNECTOR 2 080-002-7290
758 STRIDE LINKAGE BAR - RIGHT 1 E880-93 A205 |HANDLEBAR BUTTON - RESISTANCE 1 150-035-1030
759 SMALL COVER - LOWER 1 180-009-1140 |A206 |HANDLEBAR BUTTON - STRIDE 1 190-005-1060
760 FRONT FOOT COVER 1 180-009-1150 |A207 |WIRE - HEARTRATE CONNECTOR 2 E86-101
761 FOOT COVER SUPPORT PLATE - LEFT 1 180-009-1160 |A208 |WIRE - GRIP BUTTON 1 080-002-7240
762 FOOT COVER SUPPORT PLATE - RIGHT 1 180-009-1170 |A209 |WIRE - BUTTON TO STRIDE MOTOR - LEFT 1 080-002-7251

partsorders@gosportsart.com

Page 3 of 4

7/10/19




Sports/Art =

ELLIPTICAL - 16" TOUCHSCREEN

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
A210 |WIRE - BUTTON TO STRIDE MOTOR - RIGHT | 1 080-002-7261 |S003 |DISPLAY CONTROL BOARD 1 056-420-080
A211 |WIRE - PEDESTAL 1 080-012-7080 |S004 |BLUETOOTH BOARD 1 056-420-090
A301 |WIRE - CSAFE TO PEDESTAL 1 020-032-7091 |S005 |WIFI ANTENNA 1 056-427-250
A302 |[A/V BOARD 1 068-820-010 S006 |WIRE - CONTROL TO BLUETOOTH 1 056-427-600
A304 |WIRE - MODEL NUMBER 1 C575U-248 S007 |WIRE -TV TO MOTHERBOARD 1 056-427-270
A305 |DRIVE BOARD - 110V 1 E845-A40 S008 |WIRE - AV 1 056-427-590
A306 |WIRE - DRIVE TO PEDESTAL 1 087-627-140 T701 |HARDWARE KIT 1 180-009-1990
A307 |WIRE - FLYWHEEL TO DRIVEBOARD 1 E880-125
A308 |WIRE - ETHERNET 1 ]080-012-7110
A309 |WIRE - CABLE TV 1 080-012-7100
A310 |OPTICAL SWITCH 1 8007-39
A311 |WIRE - STRIDE SET 1 E872-240
A313 |WIRE - POWER TO DRIVE 1 E845-A49
A314 |POWER CORD PLUG 1 090-012-5022
A315 |FUSE BREAKER - 2AMP 1 000-025-240
A316 |WIRE - BREAKER TO SWITCH 1 050-042-7330
A317 |ON/OFF SWITCH 1 000-025-160
A318 |WIRE - EUP 1 080-012-7130
A319 |FILTER - 110V 1 E845-A47
A320 |WIRE - FILTER GROUND 1 T652-063
A321 |WIRE - FILTER TO EUP 1 ]080-012-7141
A323 |WIRE - EUP TO DRIVE 1 E845-A46
A325 |POWER CORD 1 E82-62
A326 |NTSC CONNECTOR 1 ]061-829-030
J001 |OWNER'S MANUAL 1 ]080-016-1010
J003 [STICKER - WARNING LABEL 1 050-046-3010
J032 |SCREW - M/P (M4*L12) 12 ]002-210-003
J180 |BRACKET OVERLAY 1 068-863-120
J213 |STICKER - POWER SWITCH 1 000-063-001
J214 |STICKER - LIVE WIRE 1 000-063-005
J215 |STICKER - GROUND WIRE 1 000-063-004
J216 |SCREW - P (M4*P0.7*L8) 2 002-211-077
J239 |STICKER - 2AMP 2 |000-063-253
J249 |SCREW 1 080-001-010
J250 |WIRE CLIP - (3/8") 1 ]000-076-450
J251 |SCREW - P (M5*P0.8*L8) 1 ]002-211-252
J252 |DRIVE BOARD COVER 1 180-001-064L
J256 |SCREW - P (M5*P0.8*L12) 1 002-211-255
J263 [ZIP TIE 2 C545U-165
J265 |[|SCREW - P (M6*L8) 3  |002-211-135
J272 |SCREW - P (M4*P0.7*L6) 2 002-211-076
J701 |DISPLAY ASSEMBLY - COMPLETE 1 180-019-1011
J702 |DISPLAY FRONT PLASTIC 1 180-019-1020
J703 |DISPLAY BOARD ASSEMBLY 1 150-019-1031
J731 |FILTER ASSEMBLY 1 180-019-1030
J732 |EUP BOARD 1 187-991-320
J733 |DISPLAY POWER BOARD 1 180-019-1040
J736 |A/V BRACKET ASSEMBLY 1 180-019-1050
J747 |FLYWHEEL 1 180-019-1060
S001 |NFC RECEIVER BOARD 1 056-420-190
S002 |DISPLAY MOTHERBOARD 1 056-420-170

partsorders@gosportsart.com

Page 4 of 4

7/10/19




J701

Please Note:
For E876 16in before S/N:0390793

1. If you haven’t replaced[j7i4],ond if
you want 1o replace[s76e]
please send [J714]for replocement |

OLD-NEW A\

J714

LHIONGE CHANGE DESCRIPTION CRANGE | NamME
20190619 | /AN ERSEFARKS KA | 5k [I702)~{men] 265748 E3

SPeRtSZlIt

FITNIESS

RESTRICTED USAGE
PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

DIAGRAM

UNITS | MM |SALES BLOW UP DIAGRAM ND FBD-F103R-A
DRAWN i
BY QrY 1 E8/6 167
VERSIIN| A1 | XX MODEL
VERIFIED
BY ratio | 1:10




-A

EBD-F101C

E8/6
E8/6 167

DIAGRAM
NO.

MODEL

SALES BLOW UP DIAGRAM

XX

MM
1

Al

1:20

UNITS
QTY

VERSION

RATIO

DRAWN
BY

VERIFIED

BY

CIRISAIE,

SIp

RESTRICTED USAGE

PLEASE DONT FIRVARD T0 ANYONE WHD ISNT AUTHIRIZED

1=

NAME
BN

CHANGE
NO.

CHANGE DESCRIPTION

i\ g

G
E
20190220




VIR

DIAGRAM

CHANGE CHANGE
CHANGE DESCQIPTIDN NAME UNITS MM |SALES BLOW UP DIAGRAM N FEBD-F101D-A
DATE NO. s DRAWN
S’p.@‘ tSA{ / ( E BY QTY 1 EB/6

FITNIESS Ce7e
RESTRICTED USAGE | veRsion | AQ | XX MODEL

PLEASE DON'T FURVARD TO ANYONE WHD ISN'T AUTHORIZED | BY ratin | 1113




